

呉羽総合病院がん化学療法レジメナー覧

2025/6/1現在

癌腫	レジメン名	1クール日数	投与日
食道癌	FP療法	28日	CDDP【70mg/㎡】：Day1 5-FU【700mg/㎡】：Day1～5
	DTX療法	21日	DTX【70mg/㎡】：Day1
胃癌	S1+CDDP療法	35日	TS-1：Day1～21 CDDP【60mg/㎡】：Day8
	SOX(100)療法	21日	TS-1：Day1～14 L-OHP【100mg/㎡】：Day1
	CapeOX療法	21日	Cape：Day1～14 L-OHP【130mg/㎡】：Day1
	Ramucirumab+PTX療法	28日	RAM【8mg/kg】：Day1・15 PTX【80mg/㎡】：Day1・8・15
	WeeklyPTX療法	28日	PTX【80mg/㎡】：Day1・8・15
	nabPTX療法	21日	nabPTX【260mg/㎡】：Day1
	CPT-11療法	28日	CPT-11【150mg/㎡】：Day1・15
	Trustuzumab+SOX(100)療法	21日	Trustuzumab【8mg・6mg/kg】：Day1 TS-1：Day1～14 L-OHP【100mg/㎡】：Day1
	Trustuzumab+CapeOX療法	21日	Trustuzumab【8mg・6mg/kg】：Day1 Cape：Day1～14 L-OHP【130mg/㎡】：Day1
	Nivolumab療法	14日	Nivolumab【240mg/body】：Day1
	Nivolumab+SOX(100)療法	21日	Nivolumab【360mg/body】：Day1 TS-1：Day1～14 L-OHP【100mg/㎡】：Day1
	Nivolumab+CapeOX療法	21日	Nivolumab【360mg/body】：Day1 Cape：Day1～14 L-OHP【130mg/㎡】：Day1
	Nivolumab+mFOLFOX6療法	14日	Nivolumab【240mg/body】：Day1 L-OHP【85mg/㎡】：Day1 L-LV【200mg/㎡】：Day1 5-FU【400mg/㎡】：Day1 5-FU【2400mg/㎡】：Day1（46時間）
	T-DXd(エンハーツ)療法	21日	T-DXd【6.4mg/kg】：Day1
	Zolbetuximab+CapeOX療法	21日	Zolbetuximab【800mg/㎡・600mg/㎡】：Day1 Cape：Day1～14 L-OHP【130mg/㎡】：Day1
	Zolbetuximab+mFOLFOX6療法	14日	Zolbetuximab【800mg/㎡・400mg/㎡】：Day1 L-OHP【85mg/㎡】：Day1 L-LV【200mg/㎡】：Day1 5-FU【400mg/㎡】：Day1 5-FU【2400mg/㎡】：Day1（46時間）
	Pembrolizumab療法（3W）	21日	Pembrolizumab【200mg/body】：Day1
	Pembrolizumab療法（6W）	42日	Pembrolizumab【400mg/body】：Day1
膵臓癌	nabPTX+GEM療法	28日	nabPTX【125mg/㎡】：Day1・8・15 GEM【1000mg/㎡】：Day1・8・15
	GEM+S1療法	21日	GEM【1000mg/㎡】：Day1・8 TS-1：Day1～14
	GEM療法	28日	GEM【1000mg/㎡】：Day1・8・15
胆道癌	GEM+CDDP療法	21日	GEM【1000mg/㎡】：Day1・8 CDDP【25mg/㎡】：Day1・8
	GEM+S1療法	21日	GEM【1000mg/㎡】：Day1・8 TS-1：Day1～14
	GEM療法	28日	GEM【1000mg/㎡】：Day1・8・15
	Bevacizumab+mFOLFOX6療法	14日	Bevacizumab【5mg/kg】：Day1 L-OHP【85mg/㎡】：Day1 L-LV【200mg/㎡】：Day1 5-FU【400mg/㎡】：Day1 5-FU【2400mg/㎡】：Day1（46時間）
	Bevacizumab+FOLFIRI療法	14日	Bevacizumab【5mg/kg】：Day1 CPT-11【150mg/㎡】：Day1 L-LV【200mg/㎡】：Day1 5-FU【400mg/㎡】：Day1 5-FU【2400mg/㎡】：Day1（46時間）
	Bevacizumab+SOX療法	21日	Bevacizumab【7.5mg/kg】：Day1 TS-1：Day1～14 L-OHP【130mg/㎡】：Day1
	Bevacizumab+CapeOX療法	21日	Bevacizumab【7.5mg/kg】：Day1 Cape：Day1～14 L-OHP【130mg/㎡】：Day1
	Bevacizumab+IRIS療法	28日	Bevacizumab【5mg/kg】：Day1・15 TS-1：Day1～14 CPT-11【125mg/㎡】：Day1・15
	Bevacizumab+SIR療法	21日	Bevacizumab【7.5mg/kg】：Day1 TS-1：Day1～14 CPT-11【150mg/㎡】：Day1
	Bevacizumab+CPT-11療法	28日	Bevacizumab【5mg/kg】：Day1・15 CPT-11【150mg/㎡】：Day1・15
	Bevacizumab+S1療法	42日	Bevacizumab【5mg/kg】：Day1・15・29 TS-1：Day1～28
	Bevacizumab+Capecitabin療法	21日	Bevacizumab【5mg/kg】：Day1 Cape：Day1～14
	Panitumumab+mFOLFOX6療法	14日	Panitumumab【6mg/kg】：Day1 L-OHP【85mg/㎡】：Day1 L-LV【200mg/㎡】：Day1 5-FU【400mg/㎡】：Day1 5-FU【2400mg/㎡】：Day1（48時間）

大腸癌		Panitumumab+FOLFIRI療法	14日	Panitumumab【6mg/kg】：Day1 CPT-11【150mg/m ² 】：Day1 L-LV【200mg/m ² 】：Day1 5-FU【400mg/m ² 】：Day1 5-FU【2400mg/m ² 】：Day1（48時間）
		Ramucirumab+FOLFIRI療法	14日	Ramucirumab【8mg/kg】：Day1 CPT-11【150mg/m ² 】：Day1 L-LV【200mg/m ² 】：Day1 5-FU【400mg/m ² 】：Day1 5-FU【2400mg/m ² 】：Day1（48時間）
		Aflibercept+FOLFIRI療法	14日	Aflibercept【4mg/kg】：Day1 CPT-11【150mg/m ² 】：Day1 L-LV【200mg/m ² 】：Day1 5-FU【400mg/m ² 】：Day1 5-FU【2400mg/m ² 】：Day1（48時間）
		mFOLFOX6療法	14日	L-OHP【85mg/m ² 】：Day1 L-LV【200mg/m ² 】：Day1 5-FU【400mg/m ² 】：Day1 5-FU【2400mg/m ² 】：Day1（46時間）
		FOLFIRI療法	14日	CPT-11【150mg/m ² 】：Day1 L-LV【200mg/m ² 】：Day1 5-FU【400mg/m ² 】：Day1 5-FU【2400mg/m ² 】：Day1（46時間）
		SOX療法	21日	TS-1：Day1～14 L-OHP【130mg/m ² 】：Day1
		CapeOX療法	21日	Cape：Day1～14 L-OHP【130mg/m ² 】：Day1
		IRIS療法	28日	TS-1：Day1～14 CPT-11【125mg/m ² 】：Day1・15
		SIR療法	21日	TS-1：Day1～14 CPT-11【150mg/m ² 】：Day1
		CPT-11療法	28日	CPT-11【150mg/m ² 】：Day1・15
		Panitumumab単独療法	14日	Panitumumab【6mg/kg】：Day1
		Pembrolizumab療法（3W）	21日	Pembrolizumab【200mg/body】：Day1
		Pembrolizumab療法（6W）	42日	Pembrolizumab【400mg/body】：Day1
肺癌	小細胞肺癌	Atezolizumab+CBDCA+ETP療法	21日	Atezolizumab【1200mg/body】：Day1 CBDCA【AUC=5】：Day1 ETP【100mg/m ² 】：Day1-3
		Atezolizumab単独・維持療法	21日	Atezolizumab【1200mg/body】：Day1
		Durvalumab+CDDP+ETP療法	21日	Durvalumab【1500mg/body】：Day1 CDDP【75mg/m ² 】：Day1 ETP【100mg/m ² 】：Day1-3
		Durvalumab+CBDCA+ETP療法	21日	Durvalumab【1500mg/body】：Day1 CBDCA【AUC=5】：Day1 ETP【100mg/m ² 】：Day1-3
		Durvalumab単独・維持療法	21日	Durvalumab【1500mg/body】：Day1
		CDDP+ETP療法	21日	CDDP【80mg/m ² 】：Day1 ETP【100mg/m ² 】：Day1-3
		CBDCA+ETP療法	21日	CBDCA【AUC=5】：Day1 ETP【100mg/m ² 】：Day1-3
		CDDP+CPT-11療法	28日	CDDP【60mg/m ² 】：Day1 CPT-11【60mg/m ² 】：Day1・8・15
		AMR療法	21日	AMR【45mg/m ² 】：Day1-3
		CPT-11療法	28日	CPT-11【100mg/m ² 】：Day1・8・15
		Tarlatamab療法	28日	Tarlatamab（初クール）【1mg/body】：Day1 【10mg/body】：Day8・15 Tarlatamab（2クール以降）【10mg/body】：Day1・8・15
	非小細胞肺癌	Pembrolizumab+CDDP+PEM療法	21日	Pembrolizumab【200mg/body】：Day1 CDDP【75mg/m ² 】：Day1 PEM【500mg/m ² 】：Day1
		Pembrolizumab+CBDCA+PEM療法	21日	Pembrolizumab【200mg/body】：Day1 CBDCA【AUC=5】：Day1 PEM【500mg/m ² 】：Day1
		Pembrolizumab+PEM維持療法	21日	Pembrolizumab【200mg/body】：Day1 PEM【500mg/m ² 】：Day1
		CDDP+PEM療法	21日	CDDP【75mg/m ² 】：Day1 PEM【500mg/m ² 】：Day1
		CBDCA+PEM療法	21日	CBDCA【AUC=5】：Day1 PEM【500mg/m ² 】：Day1
		PEM単独・維持療法	21日	PEM【500mg/m ² 】：Day1
		Pembrolizumab+CBDCA+nabPTX療法	28日	Pembrolizumab【200mg/body】：Day1 CBDCA【AUC=6】：Day1 nabPTX【100mg/m ² 】：Day1・8・15
		Pembrolizumab+CBDCA+PTX療法	21日	Pembrolizumab【200mg/body】：Day1 CBDCA【AUC=6】：Day1 PTX【200mg/m ² 】：Day1
		Pembrolizumab単独療法（3W）	21日	Pembrolizumab【200mg/body】：Day1
		Pembrolizumab単独療法（6W）	42日	Pembrolizumab【400mg/body】：Day1
		Atezolizumab+CBDCA+PTX+Bevacizumab療法	21日	Atezolizumab【1200mg/body】：Day1 CBDCA【AUC=6】：Day1 PTX【200mg/m ² 】：Day1 Bevacizumab【15mg/kg】：Day1
		Atezolizumab+Bevacizumab維持療法	21日	Atezolizumab【1200mg/body】：Day1 Bevacizumab【15mg/kg】：Day1
		Atezolizumab+CBDCA+nabPTX療法	28日	Atezolizumab【1200mg/body】：Day1 CBDCA【AUC=6】：Day1 nabPTX【100mg/m ² 】：Day1・8・15
		Atezolizumab単独・維持療法	21日	Atezolizumab【1200mg/body】：Day1

非小細胞肺癌	CBDCA+nabPTX療法	28日	CBDCA【AUC=6】：Day1 nabPTX【100mg/㎡】：Day1・8・15
	DTX+Ramucirumab療法	21日	DTX【60mg/㎡】：Day1 Ramucirumab【10mg/kg】：Day1
	CBDCA+S1療法	21日	CBDCA【AUC=5】：Day1 TS-1：Day1～14
	CBDCA+PTX療法	21日	CBDCA【AUC=6】：Day1 PTX【200mg/㎡】：Day1
	CBDCA+WeeklyPTX療法	28日	CBDCA【AUC=6】：Day1 PTX【80mg/㎡】：Day1・8・15
	CDDP+GEM療法	21日	CDDP【75mg/㎡】：Day1 GEM【1000mg/㎡】：Day1・8
	Erlotinib+Bevacizumab療法	21日	Erlotinib【150mg/day】：Day1～21 Bevacizumab【15mg/kg】：Day1
	Erlotinib+Ramucirumab療法	14日	Erlotinib【150mg/day】：Day1～14 Ramucirumab【10mg/kg】：Day1
	nabPTX療法	28日	nabPTX【100mg/㎡】：Day1・8・15
	Durvalumab+Tremelimumab+CBDCA+PEM療法 （1～4クール）	21日	Durvalumab【1500mg/body】：Day1 Tremelimumab【75mg/body】：Day1 CBDCA【AUC=5】：Day1 PEM【500mg/㎡】：Day1
	Durvalumab+Tremelimumab+CBDCA+PEM療法 （維持期①）	56日	Durvalumab【1500mg/body】：Day1・29 Tremelimumab【75mg/body】：Day29 PEM【500mg/㎡】：Day1・29
	Durvalumab+Tremelimumab+CBDCA+PEM療法 （維持期②）	28日	Durvalumab【1500mg/body】：Day1 PEM【500mg/㎡】：Day1
	Durvalumab+Tremelimumab+CBDCA+nabPTX療法 （1～4クール）	28日	Durvalumab【1500mg/body】：Day1 Tremelimumab【75mg/body】：Day1 CBDCA【AUC=6】：Day1 nabPTX【100mg/㎡】：Day1・8・15
	Durvalumab+Tremelimumab+CBDCA+nabPTX療法 （維持期①）	56日	Durvalumab【1500mg/body】：Day1・29 Tremelimumab【75mg/body】：Day29
	Durvalumab+Tremelimumab+CBDCA+nabPTX療法 （維持期②）	28日	Durvalumab【1500mg/body】：Day1
	T-DXd(エンハーツ)療法	21日	T-DXd【5.4mg/kg】：Day1
	Osimertinib+CBDCA+PEM療法	21日	Osimertinib【80mg/body】：EveryDay CBDCA【AUC=5】：Day1 PEM【500mg/㎡】：Day1
	Osimertinib+PEM維持療法	21日	Osimertinib【80mg/body】：EveryDay PEM【500mg/㎡】：Day1
悪性中皮腫	Nivolumab+Ipilimumab療法	42日	Nivolumab【240mg/body】：Day1・15・29 Ipilimumab【1mg/kg】：Day1
	CDDP+PEM療法	21日	CDDP【75mg/㎡】：Day1 PEM【500mg/㎡】：Day1
	CBDCA+PEM療法	21日	CBDCA【AUC=5】：Day1 PEM【500mg/㎡】：Day1
	PEM単独療法	21日	PEM【500mg/㎡】：Day1
	Pembrolizumab+CDDP+PEM療法	21日	Pembrolizumab【200mg/body】：Day1 CDDP【75mg/㎡】：Day1 PEM【500mg/㎡】：Day1
	Pembrolizumab+CBDCA+PEM療法	21日	Pembrolizumab【200mg/body】：Day1 CBDCA【AUC=5】：Day1 PEM【500mg/㎡】：Day1
乳癌	dose-denceEC療法	14日	EPI【90mg/㎡】：Day1 CPA【600mg/㎡】：Day1
	dose-dencePTX療法	14日	PTX【175mg/㎡】：Day1
	CEF60療法	21日	EPI【60mg/㎡】：Day1 CPA【500mg/㎡】：Day1 5-FU【500mg/㎡】：Day1
	FEC100療法	21日	EPI【100mg/㎡】：Day1 CPA【500mg/㎡】：Day1 5-FU【500mg/㎡】：Day1
	EC100療法	21日	EPI【100mg/㎡】：Day1 CPA【600mg/㎡】：Day1
	TC療法	21日	DTX【60mg/㎡】：Day1 CPA【600mg/㎡】：Day1
	WeeklyPTX療法	28日	PTX【80mg/㎡】：Day1・8・15
	nabPTX療法	21日	nabPTX【260mg/㎡】：Day1
	DTX療法	21日	DTX【60mg/㎡】：Day1
	Bevacizumab+PTX療法	28日	PTX【90mg/㎡】：Day1・8・15 Bevacizumab【10mg/kg】：Day1・15
	Bevacizumab+nabPTX療法	28日	nabPTX【85mg/㎡】：Day1・8・15 Bevacizumab【10mg/kg】：Day1・15
	VNR療法	21日	VNR【25mg/kg】：Day1・8
	Eribulin療法	21日	Eribulin【1.4mg/kg】：Day1・8
	T-DM1療法	21日	T-DM1【3.6mg/kg】：Day1
	HPD療法	21日	Trustuzumab【8mg・6mg/kg】：Day1 Pertuzumab【840mg・420mg/body】：Day1 DTX【60mg/㎡】：Day1
	HPP療法	21日	Trustuzumab【8mg・6mg/kg】：Day1 Pertuzumab【840mg・420mg/body】：Day1 PTX【80mg/㎡】：Day1・8・15
	HPV療法	21日	Trustuzumab【8mg・6mg/kg】：Day1 Pertuzumab【840mg・420mg/body】：Day1 VNR【25mg/㎡】：Day1・8
	HPS1療法	21日	Trustuzumab【8mg・6mg/kg】：Day1 Pertuzumab【840mg・420mg/body】：Day1 TS-1：Day1～14
	HP療法	21日	1Trustuzumab【8mg・6mg/kg】：Day1 Pertuzumab【840mg・420mg/body】：Day1
	Phesgo+DTX療法	21日	Phesgo【IN・MA】：Day1 DTX【60mg/㎡】：Day1

	Phesgo+WeeklyPTX療法	21日	Phesgo【IN・MA】：Day1 PTX【80mg/㎡】：Day1・8・15
	Phesgo+VNR療法	21日	Phesgo【IN・MA】：Day1 VNR【25mg/㎡】：Day1・8
	Phesgo単独療法	21日	Phesgo【IN・MA】：Day1
	3wTrustuzumab+nabPTX療法	21日	Trustuzumab【8mg・6mg/kg】：Day1 nabPTX【260mg/㎡】：Day1
	3wTrustuzumab+DTX療法	21日	Trustuzumab【8mg・6mg/kg】：Day1 DTX【60mg/㎡】：Day1
	3wTrustuzumab療法	21日	Trustuzumab【8mg・6mg/kg】：Day1
	WeeklyTrustuzumab+PTX療法	28日	Trustuzumab【4mg・2mg/kg】：Day1・8・15・22 PTX【80mg/㎡】：Day1・8・15
	WeeklyTrustuzumab+VNR療法	21日	Trustuzumab【4mg・2mg/kg】：Day1・8・15 VNR【25mg/㎡】：Day1・8
	WeeklyTrustuzumab療法	7日	Trustuzumab【4mg・2mg/kg】：Day1
	T-DXd(エンハーツ)療法	21日	T-DXd【5.4mg/kg】：Day1
	Atezolizumab+nabPTX療法	28日	Atezolizumab【840mg/body】：Day1 nabPTX【100mg/㎡】：Day1・8・15
	Pembrolizumab+PTX療法	84日	Pembrolizumab【200mg/body】：Day1・22・43・64 PTX【90mg/㎡】 ：Day1・8・15・29・36・43・57・64・71
	Pembrolizumab+nabPTX療法	84日	Pembrolizumab【200mg/body】：Day1・22・43・64 nabPTX【100mg/㎡】 ：Day1・8・15・29・36・43・57・64・71
	SG療法	21日	Sacituzumab Govitecan【10mg/kg】：Day1・8
悪性リンパ腫	R-CHOP療法	21日	Rituximab【375mg/㎡】：Day1 VCR【1.4mg/㎡】：Day2 CPA【750mg/㎡】：Day2 EPI【60mg/㎡】：Day2 PSL【100mg/Day】：Day2～Day6
	CHOP療法	21日	VCR【1.4mg/㎡】：Day2 CPA【750mg/㎡】：Day2 EPI【60mg/㎡】：Day2 PSL【100mg/Day】：Day2～Day6
	Ritsuximab療法	7日	Ritsuximab【375mg/㎡】：Day1